Test Report

No. SHAMLC 1915020802 Date: 16 Jul 2019 Page 1 of 3

Shanghai Huzheng Industrial Co., LTD.
403-2A,NO.158 Xinjunhuan Rd.,Minhang District, Shanghai

The following sample(s) was/were submitted and identified on behalf of the clients as : Colorless& Transparent
Flame Retardant BOPET Film

SGS Job No. :

Product Specification :

Manufacturer :

Date of Sample Received :

Testing Period :
Test Requested :
Test Method :

Test Results :

SHIN190702007CCM - SH

36pm

Shanghai Huzheng Industrial Co., LTD.
10 Jul 2019

10 Jul 2019 - 16 Jul 2019
Selected test(s) as requested by client.

Please refer to next page(s).

Please refer to next page(s).

Signed for and on behalf of
SGS-CSTC Standards Technical Services (Shanghai) Co., Ltd.

Halerd. Han

Halery Han
Approved Signatory

7.

2,

pRgmERE
Inspection & Testing Services 7

S
2 &

N,

) () ’L’MWSW&‘

SHARMLC1915020802

Unless otherwise agreed in writing, this document is issued by the Company subject to its General Conditions of Service printed
overleaf, available on request or accessible at http://www.sgs.com/en/Terms-and-Conditions.aspx and, for electronic format documents,
subject to Terms and Conditions for Electronic lEncumems at http://www.sgs.com/en/Terms-and-Conditions/Terms-e-Document.aspx.
Attention is drawn to the limitation of liability, indemnification and jurisdiction issues defined therein. Any holder of this document is
advised that information contained hereon reflects the Company's findings at the time of its intervention only and within the limits of
Client's instructions, if any. The Company’s sole responsibility is to its Client and this document does not exonerate parties to a
transaction from exercising all their rights and obligations under the transaction documents. This document cannot be reproduced
except in full, without prior written approval of the Company. Any unauthorized alteration, forgery or falsification of the content or
appearance of this document is unlawful and offenders may be prosecuted to the fullest extent of the law. Unless otherwise stated the

results shown in this test report refer only to the sample(s) tested . SHCM 6 2 9 8 5 7 8
iS"Buildmg'No.aGBYushan Road Xuhui District, Shanghai China 200233 tE&E (86-21) 61402553 fE&E (86-21)64953679  www.sgsgroup.com.cn

|RE - L - HILKEL#HSB0SIS 4 AIMA: 200233 tHL (86-21) 61402594 fHL (86-21)61156899 e sgs.china@sgs.com

| s T

Member of the SGS Group (SGS SA)



Test Report No. SHAMLC1915020802 Date: 16 Jul 2019 Page 2 of 3

Test Results :

Test Part Description :

Specimen No. SGS Sample ID Description
SN1 SHA19-150208.001  Transparent film

1443, or email: CN.Doccheck@sgs.c
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Remarks :

(1) 1 mg/kg = 0.0001%
2) MDL = Method Detection Limit

4

Halogen

)
(2)
(3) ND = Not Detected ( < MDL )
(4) "-" = Not Regulated

Test Method :  With reference to EN 14582: 2016 , analysis was performed by IC.

Test Item(s)
Fluorine (F)
Chilorine (Cl)
Bromine (Br)
lodine (1)

Unit MDL 001

mg/kg 50 ND
mag/kg 50 ND
mg/kg 50 ND
mg/kg 50 ND
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Sample photo:

SHA19-150208.001

SGS authenticate the photo on original report only

*** End of Report ***
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